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Zhejiang J&A Testing Technology Co., Lid. (hereinafier “the Company ) guarantees impartiality, independence and honesty
of the testing and is responsible for the testing results. The company keeps confidential all information of testing samples

provided by the Principal and protests its ownership .
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Any writien disagreement to this report shall be raised to the Company within 15 days after receiving of the test report. For

mandatory tasks assigned by ad}nmixfram'e departments of the government, if the inspected company disagrees with the test

results of sampling, it should be conducted in accordance with the documents of the government administrative department

and relevant national laws and vegulations
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The Principal shall guarantee that samples received by the Company are typical, authentic and accurate. The test results

shown in this report are only applicable for subm itted samples.
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All pages of the report are integral parts of the report. The Company shall not be held legally liable for any misunderstandi  ng

by using separate page(s)of the report or other use of any pait of the page.
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Without the Company s consent in written form, the report shall not be used for adveriising, court evidence, arbitration and

other related activities.
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the period of validity specified by standard.
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